

## Certificate of Analysis

Date of Testing: 2023-10-26 14:22:43

Date of Next Testing: 2026-10-25 14:22:43

Product Name: **Polysulfone**

CAS Number: 25135-51-7

Specifications & Purity: average Mn ~22,000 by MO, beads

Lot #: J2318696

SKU #: **P432405**

Analysis: **280127**

| Parameter                             | Limit Values                               | Result                                     |
|---------------------------------------|--------------------------------------------|--------------------------------------------|
| Melt Index(343°C/2.16kg , ASTM D1238) | 5-9 (g/10min)                              | 7.00000 g/10min                            |
| Average Mn                            | 20000-25000                                | 22000.00                                   |
| Appearance(P432405)                   | Light Yellow or Light Tan Beads or Pellets | Light Yellow or Light Tan Beads or Pellets |
| Infrared spectrum                     | Conforms to Structure                      | Conforms to Structure                      |



John Su  
QA & QC Manager